
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

JD 9R Side Plate LH10-1515L11

JD 9R Side Plate RH10-1515R12

7 x 7 x 16' Tube10-102013

3/8 x 4 x 6 Angle x 11 in60-103344

300 Saddle10-101125

400 Saddle10-101326

1

1

2

2

A A

B B

Front Side Mount

John Deere 

9360R,9410R,9460R

9510R,9560R

3

1

2

4

5 or 6

Bolt List

QTY Description

Placement

16

7/8 x 2 1/2 Bolts

Side Plate to Tractor Frame

16

7/8 in Lock Washer

16 24 mm Harden Flat Washers

use with 7/8 in Bolts

16

7/8 in Nuts

16

3/4 x 2 1/2 Bolts
Saddle Angle to Tube

16

3/4 Lock Washers

16

3/4 in Nuts

4 1" x 7" x 9" U Bolts Side Plates to Tube

4 1" x 7" x 9" U Blots

Saddle Angle to Saddle

16 1" Lock Washers

16 1" Nuts

4

Nylon Straps

Price List
300 gal w/Tanks $5346.00 
400 gal w/Tanks $6046.00

Limitations may apply.  Please consult 
API Sales at 800-288-1117.

300 ID:  JD-9R-1214 FSM-300R
400 ID:  JD-9R-1214-FSM-400R


